Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 65.61 1.83 4.03
NVNT a 5785 Antl 65.87 1.81 4.02
NVNT a 5825 Antl 65.61 1.83 4.03
NVNT n20 5745 Antl 63.69 1.96 4.39
NVNT n20 5785 Antl 63.69 1.96 4.39
NVNT n20 5825 Antl 63.69 1.96 4.39
NVNT n40 5755 Antl 49.61 3.04 7.81
NVNT n40 5795 Antl 50.39 2.98 7.69




Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA
RE Q AC SENSE:PULSE [02:05:04 PM Oct 10, 2024
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Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

[02:08:33 PMOct 10, 2024

Center Freq 5.82500000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

Center 5.825000000 GHz

peT 4
Mkr1 93.00 p

S

10.18 dBm
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. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.7450000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.8 dB
ef 20.00 dBm

Center 5.745000000 GHz

peT 4
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s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| [02:15:04 PMOct 10, 2024
#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 77.00 ps
Ref Offset2.8 dB
Ref 20.00 dBm 8.60 dBm

5.786000000 GHz

Center 5.785000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
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Ref 20.00 dBm 7.91 dBm
1223
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Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

[02:19:00 PMOct 10, 2024

Center Freq 5.75500000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm
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peT 4
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. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.7950000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

Center 5.795000000 GHz
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Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 8.35 1.83 10.18 30 Pass
NVNT a 5785 Antl 7.81 1.81 9.62 30 Pass
NVNT a 5825 Antl 7.49 1.83 9.32 30 Pass
NVNT n20 5745 Antl 8.35 1.96 10.31 30 Pass
NVNT n20 5785 Antl 7.95 1.96 9.91 30 Pass
NVNT n20 5825 Antl 7.57 1.96 9.53 30 Pass
NVNT n40 5755 Antl 7.15 3.04 10.19 30 Pass
NVNT n40 5795 Antl 6.57 2.98 9.55 30 Pass




Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [02:05:14 PM Oct 10, 2024
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.35 dBm /20 MHz -64.66 dBm /Hz

MSG STATUS.

Power NVNT a 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [02:07:06 PM Oct 10, 2024
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.81 dBm /20 MHz -65.20 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT a 5785MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [02:08:42 PM Oct 10, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

7.49 dBm /20 MHz -65.53 dBm /Hz

MSG STATUS.

Power NVNT a 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [02:10:36 PM Oct 10, 2024
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.35 dBm /20 MHz -64.66 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5745MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [02:15:12 PMOct 10, 2024
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

7.95 dBm /20 MHz -65.06 dBm /Hz

MSG STATUS.

Power NVNT n20 5785MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [02:16:47 PMOct 10, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.57 dBm /20 MHz -65.44 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5825MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [02:19:09 PM Oct 10, 2024
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

7.15 dBm /40 MHz -68.87 dBm /Hz

MSG STATUS.

Power NVNT n40 5755MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [02:21:01 PMOct 10, 2024
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.57 dBm /40 MHz -69.45 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5795MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.144 0.5 Pass
NVNT a 5785 Antl 16.364 0.5 Pass
NVNT a 5825 Antl 16.11 0.5 Pass
NVNT n20 5745 Antl 17.452 0.5 Pass
NVNT n20 5785 Antl 17.242 0.5 Pass
NVNT n20 5825 Antl 17.206 0.5 Pass
NVNT n40 5755 Antl 35.13 0.5 Pass
NVNT n40 5795 Antl 35.109 0.5 Pass




Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:05:32 PM Oct 10, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

16.550 MHz
79.856 kHz
16.14 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.763152 GHZ
-6.7641 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

16.2 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:07:25 PM Oct 10, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

16.572 MHz
67.187 kHz
16.36 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793249 GHz

-6.2848 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

16.0 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:09:01 PMOct 10, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.833088 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.6 dBm
16.478 MHz

Transmit Freq Error 33.076 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.11 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:10:55 PM Oct 10, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.753783 GHz

Ref Offset 2.8 dB
Ref 2280dBm  -6.2709dBm

Frequency

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.5 dBm
17.747 MHz

Transmit Freq Error 57.149 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.45 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:15:31 PMOct 10, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.793702 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.1 dBm
17.754 MHz

Transmit Freq Error 80.836 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.24 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:17:06 PM Oct 10, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.833652 GHz

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.7 dBm
17.727 MHz

Transmit Freq Error 48.542 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.21 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[02:19:28 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772692 GHz

#VBW 300 kHz

Total Power 16.3 dBm

36.134 MHz

Transmit Freq Error
x dB Bandwidth

127.13 kHz
35.13 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.755000000 GHz

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [02:21:20 PMOct 10, 2024

Center Freq: 6.795000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.142 MHz
38.225 kHz
35.11 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.812593 GHz
-8.4599 dBm

#VBW 300 kHz

Total Power 15.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

6.000000 MHz
Man

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.826
NVNT a 5785 Antl 16.751
NVNT a 5825 Antl 16.651
NVNT n20 5745 Antl 17.898
NVNT n20 5785 Antl 17.911
NVNT n20 5825 Antl 17.829
NVNT n40 5755 Antl 36.591
NVNT n40 5795 Antl 36.285




Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[02:05:23 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.748795 GHZ

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 15.9 dBm

16.826 MHz

Transmit Freq Error
x dB Bandwidth

151.79 kHz
29.66 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[02:07:15 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.751 MHz
80.403 kHz
29.67 MHz

Transmit Freq Error
x dB Bandwidth

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 15.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5785MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[02:08:51 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE

Frequency

Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 15.3 dBm

16.651 MHz

Transmit Freq Error
x dB Bandwidth

14.481 kHz
28.51 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[02:10:45 PMOct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.898 MHz
64.987 kHz
30.00 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.74881 GHz

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 16.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5745MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:15:21 PMOct 10, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.786305 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
17.911 MHz

Transmit Freq Error 98.221 kHz % of OBW Power 99.00 %

x dB Bandwidth 29.72 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:16:56 PM Oct 10, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

5.826305 GHz

Ref Offset 2.79 dB
Refzafodem ___ -0.49891dBm

Frequency

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.4 dBm
17.829 MHz

Transmit Freq Error 64.052 kHz % of OBW Power 99.00 %

x dB Bandwidth 29.54 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5825MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[02:19:18 PM Oct 10, 2024
Radio Std: Nene

SENSE:PULSE

Frequency

Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.6 dBm

36.591 MHz

Transmit Freq Error
x dB Bandwidth

265.01 kHz
59.99 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[02:21:10 PM Oct 10, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.285 MHz
62.124 kHz
59.91 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.79104 GHz

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5795MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -4.76 1.83 -2.93 30 Pass
NVNT a 5785 Antl -5.46 1.81 -3.65 30 Pass
NVNT a 5825 Antl -5.38 1.83 -3.55 30 Pass
NVNT n20 5745 Antl -4.66 1.96 -2.7 30 Pass
NVNT n20 5785 Antl -4.98 1.96 -3.02 30 Pass
NVNT n20 5825 Antl -5.91 1.96 -3.95 30 Pass
NVNT n40 5755 Antl -8.27 3.04 -5.23 30 Pass
NVNT n40 5795 Antl -8.67 2.98 -5.69 30 Pass




Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.745 843 GHz

Ref Offset2.8 dB -4.761 dBm

Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[02:07:34 PMOct 10, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB

Mkr1 5.783 617 GHz|
Ref 20.00 dBm -5

461 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5785MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[02:11:04 PMOct 10, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.751 366 GHZz

Ref Offset2.8 dB -4.658 dBm

Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5745MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.788 669 GHz

Ref Offset2.8 dB -4.980 dBm

Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[02:17:16 PMOct 10, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5825MHz Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.81 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.786000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[02:21:28 PM Oct 10, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.826000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5795MHz Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -23.15 Pass
NVNT a 5825 Antl -3547 Pass
NVNT n20 5745 Antl -20.55 Pass
NVNT n20 5825 Antl -32 Pass
NVNT n40 5755 Antl -19.11 Pass
NVNT n40 5795 Antl -3241 Pass




Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

[02:05:49 PMOct 10, 2024
ACE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.766000000 GHz

20.000000 MHz
Auto Man

FUNCTION FUNCTION WIDTH

5.750 2 GH 7.253 dBm
25.296 dBm
23.154 dBm

MKR| MODE TRC| SCL! X Y

A

Freq Offset
0 Hz

Scale Type

=]

SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

6.006000000 GHz

CF Step
20.000000 MHz

Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =

6.058 dBm — S

5.850 0 GHz -37.663 dBm ]
5.853 6 GHz -35.478 dBm ] Freq Offset
I B I - 0 Hz
I B N | [

- 1 [ ]
- 1 ] Scale Type

- 1 ]
1 - 1] ] in
1 I I - —

MSG STATUS

Band Edge NVNT a 5825MHz High Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| | [02:11:13PMOct 10, 2024
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 28 dB Mkr1 5.749 6 GHZz

Ref 20.00 dBm 7.450 dBm

Trace 1Pass

5.765000000 GHz
Stop 5.7650 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)fIRERL LI
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
5.749 6 GHz F YT I I R— | S
5.725 0 GHz 23421dBm| [ ]
57242 GHz -20657dBm| | [} Freq Offset
I R A B R - 0 Hz
) S BN I S [
- 1
- -+ ] Scale Type
- -+ ]
10 I N I N (| Li
11 I B R I R | =
MSG STATUS

' Keysight Spectrum Analyzer - Swept SA
0 RL RE 500 AC SENSE:PULSE
Center Freq 5.905000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.823 6 GHz
fofet.9 5.879 dBm

Trace 1"1 155

6.006000000 GHz

Stop 6.0050 GHz CF Step
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)| LN LI LT
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
58236 GHz| Y I N E— | (S
5.850 0 GHz 34860dBm| [ [ |
5.850 2 GHz 32009dBm| | [ Freq Offset
e B — 0 Hz
) S BN I S [
-]
-] Scale Type
-]
10 ) I IS B || Li
11 O O B - | o=
MSG STATUS

Band Edge NVNT n20 5825MHz High Antl



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| | [02:19:46 PMOct 10, 2024
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB Mkr1 5.760 4 GHz

Ref 20.00 dBm 4.932 dBm

Trace 1Pass

5.795000000 GHz
Stop 5.7950 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)f IR/
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
5.760 4 GHz FX T 7T I R E— S
5.725 0 GHz 21733dBm| [ ]
5.7236 GHz A9114dBm| [ [} Freq Offset
I R A B R - 0 Hz
) S BN I S [
- 1
- -+ ] Scale Type
- -+ ]
10 I N I N (| Li
11 I B R I R | =
MSG STATUS

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 5.855000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.793 4 GHz,
fofet.9 3.620 dBm

Trace 1Pass

5.956000000 GHz

Stop 5.9550 GHz CF Step
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)f IR
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
5.793 4 GHz XY= I I R— | S
5.850 0 GHz 36670dBm| [ [ |
5.861 0 GHz 32418dBm| | [} Freq Offset
I R A B R - 0 Hz
) S BN I S [
- 1
- -+ ] Scale Type
- -+ ]
10 I N I N (| Li
11 I B R I R | =
MSG STATUS

Band Edge NVNT n40 5795MHz High Antl



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -34.67 -27 Pass
NVNT a 5785 Antl -34.56 -27 Pass
NVNT a 5825 Antl -34.47 -27 Pass
NVNT n20 5745 Antl -34.75 -27 Pass
NVNT n20 5785 Antl -34.37 -27 Pass
NVNT n20 5825 Antl -34.58 -27 Pass
NVNT n40 5755 Antl -34.79 -27 Pass
NVNT n40 5795 Antl -34.32 -27 Pass




Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=

Freq Offset
0 Hz

Scale Type

=]

SowWo~Nd O AWK

A

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ (S
25731611GHz|  3abe8dBm| [ [
2 ]
3 ]
1 I
5 I -
6 I
7 I
8 ]
9 ]
10 ]
11 ] I
- -
MSG STATUS

Tx. Spurious NVNT a 5785MHz Antl Emission



Report No.: SSP24090246-3E FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

Freq Offset
0 Hz

Scale Type

=]

SowWo~Nd O AWK

A

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

SowWo~Nd O AWK

A

=
@
o

Tx. Spurious NVNT n20 5745MHz Antl Emission



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.8 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

|>

Freq Offset
0 Hz

Scale Type

=]

MKE| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH
1 24.852 289 GHz
2 7
3 [
4 —
5 —
8 —
7 I
8 —
9 —
10 [
11 S S S S
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 A
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB
Ref 20.00 dBm

X Y
25.191 212 GHz -34.587 dB

SowWo~Nd O AWK
¢

A

I

FUNCTION

FUNCTION WIDTH

=
@
o

Tx. Spurious NVNT n20 5825MHz Antl Emission



Report No.: SSP24090246-3E

FCC ID:2A3DE-PLAF103S1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 281 dB
Ref 20.00 dBm

MKE| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH
1
2 I B
3 [ R
4 [
5 [
8 [
7 I R
8 I B
9 I B
10 [ R
11 S S S S

27.000000000 GHz

2.697000000 GHz
uto Man

|>

Freq Offset
0 Hz

Scale Type

=]

. Keysight Spectrum Analyzer - Swept SA
RL RF 500 A

Center Freq 13.5100000 GHz
\Fainlon

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB
Ref 20.00 dBm

MKR| MODE TRC

Y
-34.323 dB

SowWo~Nd O AWK
[}

A

I

FUNCTION

FUNCTION WIDTH

=
@
o

Tx. Spurious NVNT n40 5795MHz Antl Emission



